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Sample : UNIDECO TILE(PVC LAMINATED FLOOR TILE)

TEST RESULTS

TEST ITEM © UNIT : SAMPLE RESULT ; TEST METHOD
Reaction to fire Test - = : Semi |

USAGE : QUALITY CONTROL

NQTE : 1. The test results on this test report are only limited to the samples and sample names provided by
the customer and KTR do not guarantee the quality of all products of the customer.
2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes
outside the scope of its defined usage.
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